Parts List: Band Saw Assembly (8014FW only)

(refer to breakdown on page 35)

Index No. Part No. Description Size

1o VBS1408-1010........ WOrK Table....cooo s
2 VBS14-102 ............. Table SUPPOIt Frame..........uuuuiiiiiiiiiiiiiiiiiiiiiiiiies eveveeeeenneeeeenee.
C T TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ...........
4o, TS-1551071............ Lock Washer ... Smm......innenn.
B 8014FW-15............. RIVEL. ..o 2MM.,
S TP, 1030 ..., Table Bracket, Right .........coouviiiiiieiiii s e
AT TS-0060091............ HeX Cap SCreW......ccovvvviiiiiie e 3/8-16 x 2"..........
8 TS-0720091............ Lock Washer ... 318"
S SRR TS-0680042............ Flat Washer.........cccoooi 318"
10............. 1040 ..o, Table Bracket, LEft ......oooveiiiiiiieeee s e
11 TS-0060091............ HeX Cap SCreW......ccovveviiiiiieeeeeeeeiii e 3/8-16 x 2"..........
12............. TS-0720091............ Lock Washer ... 318"
13, TS-0680042............ Flat Washer.........cccoooi 38"
4. TS-0680061............ WaSher ..o 12"
15, TS-0211111............. Socket Head Cap SCrew..........ccccvvvvvviiiiiiiinnnnnn, 1/2-13 x 2%2".......
16, 1070 oo, TUDE SCIEW ...uiiiiiiiiiiiiiiiiibiibibbbbbbe bbb bbbee eebeeebeeeeeeeeeereneerene
17, TS-0209091............ Socket Head Cap SCrew.........cccccvvvvvvviiiiiiinnnnnn, 3/8-16 x 2"..........
18, 1090 ..., Table SUPPOrt HOUSING ....vvvvvvviiiiiiiiiiiiiiiiiiiiiiiiies eveeeveeeeeneeeeeeenenenn
19, TS-0209061............ Socket Head Cap SCrew.........cccccvvvvvvviiiiiinnnnnnn, 3/8-16 x 1%4".......
20 TS-0680042............ Flat Washer.........cccoo 38"
21 TS-0720091............ Lock Washer ... 318"
22 TS-0570031............ HEX NUL ... 3/8-16.....cccceeennnn.
23, 1100 . Guide SUPPOIt HOUSING......cccvviiiiiiiiiiiiiiiiiies i
25 TS-0720081............ Lock Washer ..., 5/16".....ccvvviin.
26....ccc... TS-0680031............ Flat Washer.........cccoo 5/16".....ccccvvviin.
27 i, VBS16-155 ............. RID FENCE. ..o
28 8014FW-128........... Tilt Indicator (Left & RIGNT) ........vvvviiiiiiiiiiiiiiiiiiiis evvivviiiiiiieiiiiinieeens
29 8771 i, Tilt Indicator (Forward & Back)..............uuvuvvviiiins wevvvvviiiiiiiiiiiiiiiinnns
30, 9700 ..oveiiieeiieeeeie, INdicator NE€dIe ......coooeiieieeeeeee s
C T 8014FW-131........... Upper Blade GUIide SUPPOIt........ccoovviiiiiiiiiiiiiiiis i
32, 8014FW-132........... Lower Blade GUIide SUPPOIt........cccovviiiiiiiiiiiiiiiis i
33 VBS1220A-132....... Blade GUIE.........coooiiiiiii
34 TS-1503061............ Socket Head Cap SCrew.........cccccvvvvviiiiniiiinninnn, 6 x 25mm ...........
35 TS-1551041............. Lock Washer ... MM ...
36 TS-1550041............ Flat Washer.........cccooi BMM..ceeiiiiiinn.
Y AN 8014FW-137........... Long Blade StOPPEr......cooviiiiiiiii
38t 8014FW-138........... Short Blade STOPPET .....ccovvviiiiiiiiiid
39 1350 i Blade GUIdE POSL..........ccooiiiiiiiii
40.......ccc.. TS-1502041............ Socket Head Cap SCrew..........ccccvvvvvviiiiiinnnnnnn, 5x16mm...........
41............. 1360 ..ccoviviiiiieeeeeens Guide POSt HOUSING.....ccoiviiiiiiiiiiiiid i
42 TS-1524031............ Socket Set SCIreW ... 8 x12mm ...........
43, TS-0208071............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 5/16-18 x 1¥4"
44 TS-0720081............ Lock Washer ... 5/16"......ccvvviin.
45. i TS-0680031............ Flat Washer.........cccco 5/16"......cvvviien.
46............. 1361 oo GUIdE POSE SPIING cooeeviiiiiiiiiiiiiiiees
vy TS-081C022 ........... Flat Head SCrew.........cccccvvviiiiiii #10-24 X 3/8"......
48............. 1370 oo, Left Blade GUArd ..........cooiiiiiiiiiiii
49............. TS-1534041............ Phillips Pan Head Machine Screw..................... 5x10mm ...........
50 TS-1551031............ Lock Washer ... 5mm....oin.
51 TS-1550031............ Flat Washer.........cccoo 5mm....oin.
52 1380 ..o Right Blade GUArd ...
53t TS-1534041............ Phillips Pan Head Machine Screw..................... 5x10mm ...........
54, TS-1551031............ Lock Washer ... 5mMm....o.
55 s TS-1550031............ Flat Washer.........cccooi 5mm....ooin.
56 1390 .o, POSt HOIAING PiN ..o
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57 i, 9015 ..o GUIAE POSE LOCKET ...cveiieieeeeiee et ee et e e e e

58t 9210 ., Handle KNoD..........ooo
59 VBS1610-2000........ Main Drive MOTOT ........coooiiiiiiiiii
60......cc.... TS-0051051............ HEX Cap SCreW......ccovvviiiiiiieeeeeeeei e 5/16-18 x 1"...
6l............. TS-0680031............ Flat Washer.........cccco 5/16"..............
62 TS-0720081............ Lock Washer ... 5/16"..............
63 TS-0570021............ HEX NUL oo 5/16-18..........
64............. VBS1610-2010........ MOLOr PUILBY ...
65...iiies TS-0207071............ Socket Head Cap SCrew.........cccccvvvvvviiiiiininnnnnn, 14 x 19" .......
66......c..... 2020 ..o, MOtOr SUSPENSION AMM ..ccooiiiiiiiiiiiieees e,
67.ccoevinnnn. TS-0051031............ HeX Cap SCreW.......ccovvviiiiiiiiiiiiiii 5/16-18 x 3/4"
68...cccceenn. TS-0720081............ Lock Washer ... 5/16"..............
69.....cee. TS-0680031............ Flat Washer.........cccooi 5/16"..............
70, TS-0209061............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 3/8-16 x 1¥%4"..
Tl TS-0720091............ Lock Washer ... 38"
T2 TS-0680042............ FlatWasher.........cccco 38"
T3 TS-0570031............ HEX NUL oo 3/8-16............
T4, 2130 e, Reducer PUIEY ...
75, TS-0209051............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 3/8-16 x 1".....
76 VBS1408-2300........ Main Gear Box (Speed ReducCer) .........cccccvvvvvins i,
TT i, TS-0209051............ Socket Head Cap SCrew..........ccccvvvvvvviiiiiinnninnn, 3/8-16 x 1".....
T8 TS-0720091............ Lock Washer ... 38"
79 TS-0680042............ Flat Washer.........cccoo 38"
80 TS-0271071............ Socket Set SCIreW ..., 3/8-16 x 3/4"..
8l....cce. 8014FW-181........... V-Belt, Variator + 2010 ..........uvueerurrmmuniiiiiiiiiiiiies eveneenieeeeeenn.
82 8014FW-182........... V-Belt, Variator + 2130 ........uvvvveuuiiiiiiiiiiiiiiiiiiiies ereeeeieeeeeeie.
83 8014FW-183........... V-Belt, 2010 + 4040.......uuuuuuiirniiiiiiriiiiriririniiiiiies ereeeeeeeeeee.
84............ VBS1408-3010........ Lower WHEEl ......cooiiiiiii
85, VBS14-302 ............. RUDDEr Tire ..o
86 VBS1408-3030........ TAPEE SIBEVE ....uiiiiiiiiiiiiiiiiiiibbbbbb bbbt bbebbees cebeeeebeeeerrreaaaee
87 i VBS1408-3040........ Wheel Locking NUL ......ooooiiiii s e
88 VBS1408-3050........ Upper WHeel ...
89 8014FW-189........... Upper Wheel LOCKET ...
90.....cceeees 8014FW-190........... Upper Wheel NUL........coooiiii
91...iiiis 8014FW-191........... Slide BIOCK HOUSING......cooviiiiiiiiiiiiid i,
92t TS-1524031............ Socket Set SCIreW ... 8 x12mm ......
93 TS-0208061............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnn, 5/16-18 x 1....
..o TS-0720081............ Lock Washer ... 5/16"..............
5. TS-0680031............ Flat Washer.........cccoco 5/16"..............
96......cc..... 8014FW-196........... Slide BIOCK S€at ........ccovvviiiiiiiiiiiii
S AT TS-0208041............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 5/16-18 x 3/4"
98..cceviien. TS-0720081............ Lock Washer ..., 5/16"..............
9.t 8014FW-199........... Slide BIOCK GUIAES .......ccovvviiiiiiiiiiiiiid
100........... TS-0208061............ Socket Head Cap SCrew..........ccccvvvvvvviiiiiinnnnnnn, 5/16-18 x1.....
101........... TS-0720081............ Lock Washer ... 5/16"..............
102........... 3111 e, Upper Wheel SIder..........oooi
103........... TS-0270031............ Socket Set SCIreW ... 5/16-18 x 3/8"
104........... 8014FW-1104 ......... Slider Screw Shaft.........cccoo
105........... VBS1408-3120........ Wheel Elevating Shaft ... e,
106........... VBS1408-3121........ SPING.ciiiiiiiiiii i
107........... 3150 ., WS .. s
108........... 9030 ..vveieeeeeeeeen Handwheel ...
109........... TS-0208031............ Socket Head Cap SCrew.........ccccvvvvvviiiiiiinnninnn, 5/16-18 x 5/8"
110........... 9600 .....iiieeirieeiinenn Chip STOPPET c.cceiiiiiiiiiiii
111........... 8014FW-1111......... Pan Head BOlt..........ccccceiiiiii, 8 x12mm ......
112........... 9780 .., Brusher Bracket..........coooiiiiiiiii
113........... 8014FW-1113......... Pan Head BOlt...........ccccoiiiiii, 8 x12mm ......
114........... TS-1551061............ Lock Washer ... 8mm..............
115........... 9790 ..o, Chip Brusher ...
116........... TS-0050031............ HeX Cap SCreW.......ccovvvviiiiiiiiiiiii 1/4-20 x 3/4"..
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117........... TS-0680021............ FlatWasher.........cccoo 4.

118........... 8014FW-1118......... Ball BEANNG ....ccoiiiiiiiiiiiiee
119........... 8014FW-1119......... Air PUMP HOUSING ... e
120........... 8014FW-1120......... AT PUMP COVE .o e
121........... TS-0050051............ HEX Cap SCreW......ccovvvviiiiiie e 1/4-20 x 1".....
122........... TS-0720071............ Lock Washer ... 4.
123........... 8014FW-1123......... Air PUMP Shaft ..o
124........... 4040 .....ccovviiiie, A PUMP PUIBY .. e
125........... TS-0050011............ HeX Cap SCreW.......ccovvvviiiiiiiiiiii, 1/4-20 x 1/2"..
126........... 4050 .....covviiiiiie, Air PUMP Leaf. ..o
127........... 8014FW-1127 ......... Air PUMP SUSPEN AIM .o e
128........... TS-0051051............ HeX Cap SCreW.......ccovvvviiiiiiiiiiiii 5/16-18 x 1"...
129........... TS-0680031............ Flat Washer.........cccoo 5/16"..............
130........... TS-0720081............ Lock Washer ... 5/16"..............
131........... TS-0561021............ HEX NUL...oooiii 5/16-18..........
132........... TS-0051031............ HeX Cap SCreW.......ccoovvviiiiiiiiiiiii 5/16-18 x 3/4"
133........... TS-0720081............ Lock Washer ... 5/16"..............
134........... TS-0680031............ Flat Washer.........cccoo 5/16"..............
135........... 8014FW-1135......... AT OULIET .
136........... 8014FW-1136......... AT TNIEL. . s
137 4170 .o AT NOZZIE . s
138........... 4180 ....ccevvieiiii Air NOZZIE ClIPPEI ..o
139........... 4190 ..., AT TUDE. e s
140........... 8014FW-1140......... Ball BEANNG.....coiiiiiiiiiiiee
141.......... VBS1408-5000........ MaiN BOAY ....coooiiiiiiii e
142........... VBS1408-5100........ REAI DOOK.....cciiiiiiiiiii e
143........... 9310 i, Upper DOOr HINGE......cooviiiiii
144........... TS-1534041............. Phillips Pan Head Machine Screw..................... 5x10mm ......
145........... TS-1551031............ LoCk Washer ... 5mm..............
146........... TS-1534041............. Phillips Pan Head Machine Screw..................... 5x10mm ......
147........... TS-1551031............ Lock Washer ... Smm..............
148........... TS-1540031............ HEX NUL ... 5mm..............
149........... 9500 ..oveiiieeeieeeieen SPHNG Plate....cccoviiiiiiiiiii
150........... TS-1534041............. Phillips Pan Head Machine Screw...................... 5x10mm ......
151........... TS-1551031............ Lock Washer ... 5mm..............
152........... TS-1540031............ HEX NUL ... 5mm.............
153........... TS-1534041............. Phillips Pan Head Machine Screw..................... 5x10mm ......
154........... TS-1551031............ Lock Washer ... 5mm..............
155........... TS-1550031............ Flat Washer.........cccoo 5mm..............
156........... 9590 ..o, Handle ArMS.......oooiii
157 ... TS-1534052............ Phillips Pan Head Machine Screw..................... 6 x 16mm ......
158........... TS-1551041............. Lock Washer ... 6Mm..............
159........... TS-1540041............ HEX NUL ... 6Mm..............
160........... VBS1408-5120........ LOWET DOOK ...ttt e e e e
161........... 9310 i, Upper DOOr HINGE......cooviiiiii
162........... TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm ......
163........... TS-1551031............ Lock Washer ..o 5mm..............
164........... TS-1550031............ Flat Washer.........cccoo 5mm..............
165........... TS-1534041............ Phillips Pan Head Machine Screw..................... 5x10mm ......
166........... TS-1551031............ Lock Washer ... 5mm..............
167........... TS-1540031............ HEX NUL ... 5mm..............
168........... 9500 ...eeiiiieeieeiiee, SPHNG Plate.....ccoiiiiiiiiiiii
169........... TS-1534041............ Phillips Pan Head Machine Screw...................... 5x10mm ......
170........... TS-1551031............ Lock Washer ... 5mm..............
171........... TS-1540031............ HEX NUL ... 5mm..............
172........... TS-1534041............ Phillips Pan Head Machine Screw...................... 5x10mm ......
173 TS-1551031............ Lock Washer ... 5mm..............
174........... TS-1550031............ Flat Washer.........cccoo S5mm..............
175.......... 9590 ..o, Handle ArMS.......oooiii
176........... TS-1534052............ Phillips Pan Head Machine Screw..................... 6 x 16mm ......
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177........... TS-1551041............ LOCK WaASKhET ....oovieeieeeeeeeeeee e emm.............

178........... TS-1540041............ HEX NUL ... eMmm.............
179, VBS1408-5140........ UPPEI DOOK ...ttt e
180........... 9300 ..oeeiiieeeeeeeeieen Upper DOor HINGE......coooiiiiii
181........... TS-1533052............ Phillips Pan Head Machine Screw..................... 5x16mm.....
182........... TS-1551031............ Lock Washer ... 5mm.............
183........... TS-1540031............ HEX NUL...oooii 5mm.............
184........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm .....
185........... TS-1551031............ Lock Washer ... 5mm.............
186........... TS-1540031............ HEeX NUL ... 5mm.............
187........... 9500 ..oveiiieeeiieeiieen SPHNG Plate.....ccoviiiiiiiiiiii
188........... TS-1534041............. Phillips Pan Head Machine Screw...................... 5x10mm .....
189........... TS-1551031............ Lock Washer ..o 5mm.............
190........... TS-1540031............ HEX NUL...oooiii 5mm.............
191........... TS-1534041............. Phillips Pan Head Machine Screw..................... 5x10mm .....
192........... TS-1551031............ LoCk Washer ... 5mm.............
193........... TS-1550031............ Flat Washer.........cccoo 5mm.............
194........... 9590 ..o, Handle ArmMS.......oooii
195........... TS-1534052............ Phillips Pan Head Machine Screw..................... 6 x 16mm .....
196........... TS-1551041............. Lock Washer ... eMmm.............
197........... TS-1540041............ HEX NUL ... eMmm.............
198........... 8014FW-1198......... Speed and Pitch Selector (1) ......cccccciiiiiiiiiis v,
199........... 8014FW-1199......... Speed and Pitch Selector (2) .......cccccciiiiiii v
200........... 8014FW-1200......... Speed and Pitch Selector (3) ... v
201........... 8014FW-1201 ......... Brass BOlt........cooooiiiiiiiii
202........... 8014FW-1202......... Brass Handle.........oooo
203........... 8014FW-1203......... Selector BUSNING ....ccovvvviiiiiii
204........... TS-1550011............ Flat Washer.........cccoo 3mm.............
205........... 8014FW-1205......... Lock Washer ... 3mm.............
206........... TS-1540011............ HEX NUL ... 3mm.............
207........... 8092 ..o, Gear BoX INSIIUCHON ......cccoviiiiiiiiiiiid
208........... 9999 ..., EYE BOlt. ..o
209........... 6600 ......ccveeneiinennns Pushbutton, ON ..o e
210........... ($1510 2 Pushbutton, OFF ... e,
211........... 6710 i, 100] o] r= (01 (o] S PP UPPPTPTTPTSUPPPPPIN
212........... TS-1532052............ Phillips Pan Head Machine Screw...................... 4 x 16mm .....
213........... 6720 .o, (0] o] r= (01 (o] ST PSPPSRI
214........... 6745 ..o, VOItage REAUCEN ........uuiiiiiiiiiiiiiiiiiiiiiibiiibbiiiiiiiies ceeeeeeeeeeeeeeeeanes
215........... TS-1532032............ Phillips Pan Head Machine Screw..................... 4 x 10mm .....
216........... 8014FW-1216......... Fuse Holder ...
217........... 8014FW-1217 ......... FUSE ..o
218........... 6770 i, W€ HOUSING ..o e
219........... TS-1532052............ Phillips Pan Head Machine Screw...................... 4 x 16mm .....
220........... 8014FW-1220......... Ground SEAL........cccvviiiiiiiiiiiii
221........... TS-1532042............ Phillips Pan Head Machine Screw..................... 4 x12mm .....
222........... 6799 ..o, WIHNG Plate ... e
223........... TS-081C042 ........... Phillips Pan Head Machine Screw..................... #10-24 x 5/8"
224........... 8014FW-1224 ......... Digital TaChOMELEr .....ccooviiiiiiiii
225........... 8014FW-1225......... Name Plate ...
226........... TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm .....
227 ..o 8014FW-1227 ......... Speed Readout Detector ... v,
228........... VBS16-7400 ........... Speed Changing Shaft..........ccccccoiiii
229......o.... VBS16-7410 ........... SPEEA BIOCK ....ciiiiiiiiiiiiiiiii
230........... TS-0209081............ Socket Head Cap SCrew.........cccccvvvvvviiiiiinnnnnnnn, 3/8-16 x 1%4".
231........... TS-0680042............ Flat Washer.........cccooo 38"
232 TS-0720091............ Lock Washer ... 38"
233 TS-0570031............ HEX NUL ... 3/8-16...........
234........... VBS16-7430 ........... Gear Shaft ArM......ooiii
235........... VBS16-7450 ........... Speed Shaft HOUSING.........ccviiii
236........... TS-1503041............ Socket Head Cap SCrew.........cccccvvvvviiiiiinnnnnnnn, 6 x 16mm .....
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237..cu...... TS-1551041............ LOCK WaASKhET ....oovieeieeeeeeeeeee e (S 0010 1 I

238........... TS-1550041............ Flat Washer.........cccoooi BMM .,
239........... TS-0211101............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 1/2-13 X 2Y4" .o
240........... TS-0680061............ FlatWasher.........cccoo L2 i,
241........... TS-0561051............ HEX NUL ... 1/2-13..
242........... VBS16-7451 ........... Washer TUDE ...
243........... TS-0270131............ Socket Head Cap SCrew.........cccccvvvvvviiiiinnnnnnnn, 5/16-18 X 2".....ccceveen.
244........... TS-0680061............ Flat Washer.........ccoco L2 e,
245........... 8014FW-1245......... Wavy Washer ..., 12"
246........... TS-0561051............ HEX NUL ... 1/2-13..
247 ........... VBS16-7460 ........... Pulley Shaft ArM......oooiii
248........... TS-0270131............ Socket Set SCIreW .......ccevvvviiiiii 5/16-18 X 2"......cceeee.
249........... T470 i, Variable Pulley Shaft ..............uuuiiiiiiiiiiiiiiiiiiiiiiis v,
250........... TS-0208021............ Socket Head Cap SCrew..........ccccvvvvviiiiiiinnnnnnn, 5/16-18 x 1/2".............
251........... TS-0720091............ Lock Washer ... 318"
252 TS-0680042............ Flat Washer.........cccoo 318"
253........... VBS1610-7490........ Pulley Shaft HOUSING ......ooooiiiiiiiii
254........... 8014FW-1254 ......... Needle BEAriNg........coouviiiiiiiiii
255........... VBS16-7500 ........... INNEE PUILBY ..
256........... VBS16-7510 ........... MiIddle PUIEY ...
257 8014FW-1257 ......... Oil Seal .....ooovvviiiiiii $26xP19x5mm ..........
258........... VBS16-7520 ........... OULET PUIBY....ccoiiiiiiiiiiiiiid
259........... TS-2236911............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, M6X100 .......ccvvvvennnn.
260........... TS-1551041............. Lock Washer ... BMM .,
261........... 8014FW-1261......... Retaining RiNG.........cccoiiiii, 19MM.
262........... 8014FW-1262......... Oll Seal ....ccoovvvviiiiii $26xP19x5mm ..........
263........... 9030 ..vveiieeeeeeeieen HanNAWNEE! ...
264........... TS-0208031............ Socket Head Cap SCrew.........ccccvvvvvviiiiiiinnnnnnn, 5/16-18 x 5/8".............
265........... 9230 i, Handwheel KNOD ...
266........... 9995 .., Grease NOZZIE.........oovvii
267........... 1080 ..ccovvviiiiieeeieees Blade GUAId ..o
268........... TS-1503021............ Socket Head Cap SCrew.........ccccvvvvvviiiiiiinnnnnnn, 6 X 10Mm ....cooveeennnns
269........... TS-1551041............. Lock Washer ... BMM.,
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Band Saw Assembly (8014FW only)
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Parts List: Welder, Shear and Work Lamp Assemblies (8014FW only)

(refer to breakdown on page 39)

Index No. Part No. Description Size
2 8014FW-22............. Pan Head Bolt...........cccccviiii #5x5/8"...........
C T 8014FW-23............. Lock Washer ..o AS s
4o, PR-EV-6011............ INSUIALOT <.
B PR-EV-6020............ GUIAE BIOCK.....coiiiiiiiiiiiiiiii
(ST TS-1502061............ Socket Head Cap SCrew.........cccccvvvvviiiiiiiinnnnnn, 5x25mm .........
VAT TS-1551031............ Lock Washer ... Smm.......eeeen.
< TR PR-EV-6021............ SPriNG BraCket........coovviiiiiiiii
(S T 8014FW-29............. Pan Head Bolt..........ccccccviiiii, 5x6mm...........
10, TS-1551031............ Lock Washer ... Smm.......neee.
11 PR-EV-6030............ GUIdE CASHING.....ceiiiiiiiiiiiiii s
12, TS-1534041............ Flat Head Phillips Machine Screw..................... 5x10mm .........
13, 8014FW-213........... Pan Head BOlt...........ccccceviiiii, 5x25mm .........
4. TS-1540031............ HEX NUL ..., 5mm.......ooo.
15 PR-EV-6040............ HOUSING ..o
16, TS-1533052............ Phillips Pan Head Machine Screw..................... 5x16mm .........
17, PR-EV-6050............ StAIONAIY JAW....coiviiiiiiiiiiiiiiiie s
18, TS-1502051............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 5x20mm .........
19, PR-EV-6051............ INSUIALOT <.
20 PR-EV-6052............ INSUIALING TUDE ...
21 PR-EV-6053............ Insulate Washer........coooooiii s
22, PR-EV-6054............ SPACET ... ettt e a e
23, PR-EV-6060............ Eccentric Shaft ...
24 PR-EV-6070............ Right Clamp LEVEN ...
25, 8014FW-225........... Pan Head Bolt...........cccocviiiii 5/16 x 3/4"........
26...cccce... TS-0570021............ HEX NUL ... 5/16-18.............
27 i, PR-EV-6071............ Left Clamp LEVEN ..o
28 8014FW-228........... Pan Head Bolt..........ccccccviiiii 5/16 x 3/4"........
29 TS-0570021............ HEX NUL ... 5/16-18.............
30, PR-EV-6100............ Right Clamp SUPPOIT .....coooiiiiiiiii
CH PR-EV-6101............ Left Clamp SUPPOIT......ccoviiiiiiiis
32, PR-EV-6110............ Right Clamp Plate.........coooiiiiiii
33 TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm .........
4. TS-1551031............ Lock Washer ........cccccii Smm.......oeeeen.
35 PR-EV-6111............ Left Clamp Plate.......ooooviiiiii
36 TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm .........
37, TS-1551031............ Lock Washer ........cccccoiiiii S5mm.......oeeeen.
38 PR-EV-6120............ CAIM Lo
39 PR-EV-6130............ MOVING JAW ..ot
40............. TS-1502031............ Socket Head Cap SCrew.........cccccvvvvvvviiiiiinnninnn, 5x12mm .........
v PR-EV-6150............ Wl BULLON......ccoiiieieeeeeeeeee e
42 6160 ....oiiieeiiieieen, MICIO SWILCN ....cooiiiiiiii
43, PR-EV-6161............ SWILCN BracCKet.........covviiiiiiiiiii
4............. TS-1531022............ Phillips Pan Head Machine Screw..................... 3x8mm...........
45, 8014FW-245........... Pan Head Bolt..........cccccciiiii, 3 x15mm .........
46............. TS-1550011............ Flat Washer.........cccccooiiiiiiii 3MM.
v TS-1540011............ HEX NUL ... 3MM.
48............. PR-EV-6170............ Pressure Adjust Knob ...
49...iiie PR-EV-6180............ SNAFL. ..
50 TS-0680021............ Flat Washer.........ccccooiiiiiii I
Bl TS-0720071............ Lock Washer ........cccccciiiiii, 4"
52 TS-0570011............ HEX NUL ... 1/4-20...............
B3 PR-EV-6200............ CAIM i
54, PR-EV-6210............ Weld TENSION A L.uuiiiiiiiiiiiiiiiiiiiiiiiibbbbibbibbbbbeees cebebeeeeeeeeeeeeeeneeee
55 TS-081F052............ Phillips Pan Head Machine Screw..................... 1/4-20 x 3/4
56..cccccinn.. PR-EV-6211............ BUSHING ..o



PR-EV-6220....
8014FW-258...
TS-1551031....
PR-EV-6230....
PR-EV-6240....
8014FW-262...
TS-0720051....
TS-1533042....
TS-1550031....
TS-1540031....
PR-EV-6250....
PR-EV-6260....
TS-1534041....
PR-EV-6270....
PR-EV-6280....
8014FW-272...
8014FW-273...
PR-EV-6290....
TS-1534041....
PR-EV-6291....
PR-EV-6330....
8014FW-278...
PR-EV-6340....
8014FW-280...
PR-EV-6350....
8014FW-282...
8014FW-283...
TS-1550011....
TS-1540011....
VBS14-609 .....
VBS2012-6810
VBS2012-6820
VBS2012-6830
VBS2012-6840
VBS2012-6860
VBS2012-6870
VBS2012-6880
VBS2012-6890
VBS2012-6900
VBS2012-6910
VBS2012-6920
VBS16-6930 ...
TS-1502081 ....
VBS16-6931 ...
TS-1502081 ....
VBS1610-6950
8014FW-2103.
8014FW-2104.
TS-1550071....
8014FW-2106.
VBS2012-9040
PR-EV-1910....
TS-0207061....
TS-0680021....
TS-0720071....
TS-0570011....
TS-0207081....
TS-0680021....
TS-0720071....
TS-0570011....

Short Spring

Pan Head BOlt........covvviviiiiieeeeeeeeeeeeee, S 101110 I
LOCK WaASKhET ....oeveeiieeeeeeeeee e BMM.i
SPING, LONG .cciiiiiiiiiiiiiiiiiii s
L1015 (0110 11T G PTPTT
Copper Pan Head Bolt..........cccccccviiiiiiin. 3/16x 3/8"....ccoevii
LOCK WaASKhET ....oevieiie e HL0 oo
Phillips Pan Head Machine Screw..................... 5X12mMmm ...cceiiiiinneens
FIat WaSher .. ... BMM.i
HEX NUL ..ot BMM i
ST (] o PR
(71 lo (=T Y, 0] (o) TR
Phillips Flat Head Machine Screw..................... 5X10Mm ....ceiiiiinneens
SPACET ...ttt e e e
(1T alo (=T AT ATA aT=T=] PR
[l YAV E= T =] PR
L (S0 [

Grinder Gual

(o T

Phillips Flat Head Machine Screw..................... 5X10Mm ....ceiiiiinneens
GrNAEN COVET ...cciiiiiiiiiiiiiiiie s

Welder Nam
Rivet...........

B PLAL. ..o

INSEFUCHION LADEI ... e e e

Rivet...........

(Tl alo (=T g1 o =] PR
PN T L=T= L =10 1 (o] o T
Pan Head BOlt........covvviviieiieee e, 3Xx15MmM i,

Flat Washer

Light Shield

] 1= Lo I L0 ][ =] PR

Brass Nut ...
Lamp Arm...
Arm Tube ...
Tube Holder
Arm Nut......
Tube Locker

Arm HOUSING AGJUSEET ... e
HOUSING AQJUSE SCIEW.....cceeiiiiiiiiiiiees
Lamp Arm HOUSING ......cooiiiiiiiii
Upper 6920 HOIAET .......coovviiiiiii
Socket Head Cap SCrew..........ccccvvvviiiiiiiiinninnn, 5x35mm ...
Lower 6920 HOIAET ........coovviiiiiiiii
Socket Head Cap SCrew.........cccccvvvvvviiiiiiininnnnn, 5Xx35mm ...
Lamp SOCKEL ...
LAY T T
PP
Flat Washer.........cccoooiii 10MM.e,
RoOtating BULLON........coooiiiiiiii
Brass Handwheel ...
SpPINdIe BUSHING.......ccoiiiiiiiiiiiid
Socket Head Cap SCrew..........ccccvvvvvviiiiiiinnnnnn, 1/4-20 x 1"
Flat Washer.........cccocoiiii /A" i,
Lock Washer ........cccccoii /A" i,
HEX NUL ..., 1/4-20....cccccveiiann,
Socket Head Cap SCrew.........cccccvvvvvviiiiiiininnnnn, 1/4-20 x 1%"...............
Flat Washer.........cccoooii /A" i,
Lock Washer ........cccccoii /A",
HEX NUL ..., 1/4-20.....cccoveeiaann,



117 PR-EV-1920............ SPINAIE Lift coeeviiiiiiiiiii

118........... 8014FW-2118......... Retaining RiNG..........iii, 25mm............
119........... PR-EV-1930............ Blade Shaft...........ooooiiiiii
120........... 8014FW-2120......... Retaining RiNG.........coiiii 5mm..............
121........... PR-EV-1940............ Vaned [roN Plate...........uuuuuiuiiiiiiiiiiiiiiiiiiiiiiiiiiiies eveeeeeieeeeeee.
122........... TS-081C022 ........... Phillips Pan Head Machine Screw...................... #10-24 X 3/8".
123........... TS-0720051............ Lock Washer ... #10....ooei.
124........... PR-EV-1950............ LOWEr Blade ...
125........... PR-EV-1960............ Upper Blade ...
126........... PR-EV-1970............ Left JOINE Plate.......coooviiiiii
127........... TS-0208031............ Socket Head Cap SCrew.........cccccvvvvvviiiiiininnnnn, 5/16-18 x 5/8"
128........... TS-0720081............ Lock Washer ..o 5/16"..............
129........... PR-EV-1980............ Right JOINE PIAte .....ccoooiiiiiiiii
130........... PR-EV-1990............ Handle Bar ...
131........... PR-EV-9210............ KNOD... e
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